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FIRE TEST REPORT INFORMATION

Classic Integra

Vantt 2500

Roll-up Aluminium Matting

For your information, please also find a link to our ‘White Paper’ containing some explanatory information pertaining to Fire
Resistance, and covering off the details for the requirements of the NCC 2019 and Fire Resistance of Floor Coverings.

Class 2 — 9 Properties of Floor Material and Coverings
Specification C1.10 of the NCC 2019 states that a floor lining or floor covering must have:

a) a Critical Radiant Flux (CRF) not less than that listed in the Table 2; and

b) in a building not protected by a sprinkler system (other than a FPAA101D or FPAA101H system) complying
with Specification E1.5, a maximum smoke development rate of 750 percent-minutes; and

¢) agroup number complying with Clause 6(b), for any portion of the floor covering that is continued more than
150 mm up a wall.

For the Classic Integra Vantt 2500 product, the fire test properties are:

= Critical Radiant Flux is 1.4 kW/m2
= Smoke Development Rate is 883 %/min.

A copy of the Fire Test report is on the following page.

Please also feel free to download a copy of any of our Product Data Sheets from the website.

Please note Classic Architectural Group are not licensed Building Surveyors, nor do we in any way purport to be.
We strongly recommend that you have this product verified by an accredited party that it is fit for its intended application
before installation.


http://www.classic-arch.com/
https://classicarch.sharepoint.com/:b:/g/Operations/Ef0qQ5n5rjFKgwl9IdNrmPkBc4GQtJp-DAOviUsrmOyRsQ?e=AvbaGh
https://ncc.abcb.gov.au/ncc-online/NCC/2019/NCC-2019-Volume-One/Schedule-3-Definitions/Schedule-3-Definitions/Definitions?inlineLink=IDaa359c10-aa52-450d-90eb-cab795e53469
https://ncc.abcb.gov.au/ncc-online/NCC/2019/NCC-2019-Volume-One/Section-C-Fire-Resistance/Specification-C110-Fire-Hazard-Properties/3-Floor-Linings-And-Floor-Coverings?inlineLink=ID23e50271-8dd5-410e-aadd-ee060332209f
https://ncc.abcb.gov.au/ncc-online/NCC/2019/NCC-2019-Volume-One/Section-E-Services-and-Equipment/Specification-E15-Fire-Sprinkler-Systems/1-Scope?inlineLink=%7bABA7AB78-85ED-4DEF-A96B-36E8ADA33658%7d
https://ncc.abcb.gov.au/ncc-online/NCC/2019/NCC-2019-Volume-One/Schedule-3-Definitions/Schedule-3-Definitions/Definitions?inlineLink=ID259320e0-fc1e-4f7d-bf26-62df94fd33a4
https://ncc.abcb.gov.au/ncc-online/NCC/2019/NCC-2019-Volume-One/Schedule-3-Definitions/Schedule-3-Definitions/Definitions?inlineLink=ID7567c2d2-8e63-4e33-bcff-71cf692cba40
https://ncc.abcb.gov.au/ncc-online/NCC/2019/NCC-2019-Volume-One/Section-C-Fire-Resistance/Specification-C110-Fire-Hazard-Properties/6-Lift-cars?inlineLink=cc37f4e5-2494-4791-8322-068b2ea2b486
http://www.classic-arch.com/downloads/data-sheets/
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Australian Wool Testing Autherity Lid - trading as AWTA Product Testing
ABN 43008014 106
1st Floor, 191 Racecourse Road, Flemington, Victorla 3031
P.0 Box 240, North Malbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT
Client:  Classic Architectural Group Pty Ltd Test Number :  17-002470
6 Beaufort Street Issue Date . 05/06/2017
Preston Vic 3072 Print Date . 05/06/2017

Order Number : 39622

Sample Description Clients Ref : “Integra Vantt 2500 Series Entrance matting, with ribbed carpet matting insert”
Semi-fiexible assembly of aluminuim frames with polypropylene carpet, color - Charcoal

Nominal Mass per Unit Area/Density : 6700g/m2
Nominal Thickness : 10 mm

AS/ISO 9239.1-2003 Reaction to Fire Tests for Floorings. Determination of the Burning Behaviour using a
Radiant Heat Source
Date of Sample Arrival 1800672017
Date Tested 050062017
CHF Value 1 2 3 Mean
Length 14 12 16 14 Wi
Width 1.5 - e - Wi
Smoke Value 1 2 3 Mean
Length 886 850 875 883 %min
Width 478 - - - %min
Melting Yes
Blistering Yos

The test results relate 1o the behaviour of the test specimens of a product under the particular
conditions of the test, they are not intended to be sole criterion for assessing the potential fire
hazard of the product in usa.

Sample was conditioned in accordance with BSEN 13238:2001 al a temperature of 2322°C and
relative humidity of 50£5% for a minimum of 48 hours prior to testing,

Each specimen was adhered to a substrate of 8mm thick fibre reinforced cement board using
Roberts 656 adhesive, and clamped prior to testing.

26139 5017 Page 1 of 1
0 Aavhien Wik besiig Aty L Accmiaad far comgiionce Wil ISONEC 17025
b anial ol A « Charmet Testy L Avcroduden Na. oy
MNATA Mot Tasing : Accraditation Na. bl
- Padormance & Approaals Taving © Ancrdttion Mo 1366
Sowephon 00 hew 0 jy e Chont Geiess oheraine shakd AWTA
Lo madiirs 80 iy, bshaum-hhmdlhmm The stows lasl sansts
relata orly %0 ha sampio or sarpies lexad This whad rot be ecnpt b 16l ang sholt
B renchad vald I arveaded o aleesd Wﬁw{“whﬂlkwlmmmﬂln
oy D used in afverising (rowidiog fie contant ane fomal of the
e Mumaging Ovechr of ANTA LS.
m A IACKEON 0.9 iceal
02041106 NAGHO HARCTON

APPROVED SGNATCRY

www.classic-arch.com


http://www.classic-arch.com/

